&+ 1%5 - RFERS{% (27K $1) /Needle bar and thread take—up mechanism (two needle)




- XFERE{R (2K £1)/Needle bar and thread take—up mechanism (two needle)

[72]
NO.| Hi&ES ol g e A DESCRIPTION
2|2 ayg
PARTSNO. | | & | ¥k |aTY
1 |60623C * | * | * 1 |#ELE (R NEEDLE BAR BRACKET ASSY
2 60028-01 * | % | % 1 |[8HELE NEEDLE BAR BRACKET
2 ggggg—gg x | % * 1 %g%j;éim NEEDLE BAR BRACKET SHAFT
x * | * * 1 15 T3 L
5 {60030 * | * | * 2 ﬁgiéﬁajﬁt"y EIL#\JBBER SHEET
6 (60044 * | % | * 1 | HEREERAL—IL GUIDE RAIL, N/B-CLAMP
g ggé ;3 N * | x| * 2 ggiﬂ%ﬁmv—»m SCREW, M3X0.5 L=6
- * | * * 1 |3 NEEDLE BAR
}? 683 51;)1553 * | * * ? gé#ﬂ% SET SCREW, SM1/8X40 L=4.5
* | k| ok & NEEDLE BAR CLAMP
12 37134 * | x| * 1 |#HERERLC SCREW, M4X0.7 L=10
13 |60042 | x| % 1 ﬁﬂé#ﬂ%ﬁgf . SLIDE BLOCK, N/B-CLAMP
14 160034 * | x| * 1 |#HELXEE=——L/R(4T OIL TUBE, 5X3X115L
:g ggggﬁ * | * * 1 gﬁi‘im:}: OIL WICK, 2X2X700L
* | * * 1 |4 L2 SPONGE
17 |30046 * | % | * 1 |#EXEARTIE SCREW, TRUSS M4X0.7 L=4
18 [60016 * | * | * 1 fﬂ(?ﬂ) ) THREAD TAKE-UP LEVER COMPLETE
19 |37046 * | % | % 1| REATYT UM BEARING, S ; T-TAKE-UP
20 |37047 * | % | * 1 | KERT7YLT(K) BEARING, L : T-TAKE-UP
21 |37051 * | * | * e WASHER, THREAD TAKE-UP
22 60019 * | ® | * 1| RFEXZ THREAD TAKE-UP SUPPORT
gi g?gﬁé * | * * 1 fg?ﬁtf SUPPORT SCREW, M4X0.7 ; T/TAKE-UP
* | * | % 1 | XEXzHAC+H vk NUT, M4
25 37053 x| x| * 2 fﬂi?}:—lﬁ‘)b/QT'J.‘/f NEEDLE BEARING
33 gggg(z} * | % * 2 3{?;3'21')‘/) SUPPORT RING, ;: T/TAKE-UP
¥ | * * 1 |90REDSY CRANK, 90
28 |60023 * | * | * 1 |#EI50 (F) . NEEDLE BAR CRANK ROD ASSY
gg 233?7‘ x| *x | = 2 ﬁ’rﬁ’ﬁyo&? 12,4 BEARING
* | * * 1 |X#TEEY PIN, : T/TAKE-UP
31 |60116 * | x| % 1 fﬂt::muat SET SCREW, SOCKET (CP) M5X0.8 L=8
32 |60018 * | x| =% 1 fﬂtﬂ‘/%‘}’lb BUSHING, ;: T/TAKE-UP PIN
33 |60116 * | x| =% 1 | KFEAZLIE SET SCREW. SOCKET (CP) M5X0.8 L=8
34 |60043 * | x| =* 1 |#HEL B8 A2 L(ED BUSHING
35 |60081 * | * * 1 |$HEX B AR IL(EE) BUSHING, F
gg g&;ggzo * | * | * 2 ggiﬁ;ﬁgv&v— RING, THRUST
*x | * * 2 |3 = o COLLAR
38 27177 | %] % 2 |fHELXE#HHAT Rl BOLT, SOCKET M5X0.8 L=16
39 |90625 * | x| =* 2 |#HEX BEHS—EH LT v +—WASHER, SPRING 2-5
40 |NO122 * | * * 2 |$#1DP X 17 #22 NEEDLE, DPX17 (#22)
41 [60016C * | * * 1 | KfEtEvh THREAD TAKE-UP LEVER SET
42 |31110-A * | k| * 1 |#HaZEk BOLT, SOCKET M3X0.5 L=10

_1 O._




% BH4% /Presser foot mechanism




18z BH{% /Presser foot mechanism

4 %)
NO. | RS olB_ & |ue 2% DESCRIPTION
oA La 99
i ol R
PARTS NOI? T ¢ 8 v k|aTyY
1 |60161 * | *x * 1 [#Z EFERAZIL(A) BUSH, A : P-FOOT LIFTER SHAFT
2 |B148197 * | % * 1 |3 E(FEmA%L(B) BUSH, R : SPREADER SHAFT
3 |60162 * | ok * 1 [ EFEARILC) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 * | % * 1 |3 X EIFemA2)L(D) FEED SHAFT BUSH, L
5 |60055 * |k * 1 | BAEAIL BUSHING, ; P-BAR
6 (60116 * | * * 1 | EAZILLE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 160069 * | ok * 1 [MARAEH TV PRESSER ADJUSTING DIAL
8 |60070 * | * * 1 |#A AR (48) PRESSER ADJUSTING PLATE ASSY
9 (60077 * | *x * 1 |BZAHHRITILL FELT, PRESSER ADJUSTING PLATE
10 {60076 * | * * 1 (ARG Y<IES PIN
11 11426 * | * * 1 |[RAAGY~IE g RETAINING RING, E7
12 |60156 * | * * 1 |0z EFEE ) P-FOOT LIFTER CONNECTION ASSY
13 |60157 * | % * 1 |3Z EFEE RS OIL WICK, 2X2X400L
14 160158 * | * * 1 |3z &S EDEY PIN
15 |28043 * | * * 1 |3z EfegE it SET SCREW, SOCKET (CP) M6X1.0 L=10
16 [60053 * | * * 1 |4z PRESSER BAR, OUTER
17 |60074 * | * * 1 |z EXTY T SHAFT, PRESSER BAR SPRING
18 |60073 * | * * 1 |[BRELTYT%(F) SPRING SUPPORT, D
19 |60075 * | % * 1 |BAEXT)Y PRESSER SPRING
20 |60071 * | % * 1 |BREXTYLEHS5— COLLAR
21 |60072 * | % * 1 |REATYS (L) SPRING SUPPORT, U
22 119060 * | * * 2 |BIREXTYTEA TS EPIN, SPRING 3X8
23 131094 * | * * 1 |[$BZEZTY T8It DG RETAINING RING, E5
24 60155 * | * * 1 A LiTER PRESSER BAR, LIFTER SHAFT
25 |B146581 * | % * 2 |IRz EFEhS— SET SCREW COLLAR
26 |B014760 * | * * 2 WA EFEHZ—1ERE SET SCREW, SOCKET SM5.95X28 L=6
27 160380 * | * * 1 |BREFE (L) KNEE LIFTER ARM, U
28 |28031 * | * * 1 | LEITE( B4l BOLT, SOCKET M6X1.0 L=14
29 |60163 * | * * 1 A EFBR(E)RTIYLY SPRING
30 160378 % | * * 1 |REFEEEGD) K-LIFTER CONNECTING BAR ASSY
31 |60378-01 x| * * 1 |BEETFEERS |KNEE LIFTER CONNECTING BAR
32 30203 * | * * 2 |Jat— LINK BALL
33 |11412 * | % * 2 |UooR—ILFuk NUT
34 |28578 * | % * 2 |EYEFEHETYvy— WASHER, SPRING 206
35 |60165 - * | * * 1 [IBZEFHLB) PRESSER BAR LIFTER CAM, B
36 [34323 * | * * 1 IR EFALRERE BOLT, SOCKET M5X0.8 L=18
37 |60164 T * 1 |z ElFALW PRESSER BAR LIFTER CAM, A
38 60170 ¥ | ok * 1 | EFHLAERL SHOULDER SCREW, SM15/64X28
39 |B025060 * | % * 1 Bz EFHLA)TvI —(1) |WASHER, PLAIN L6
40 | 8047 * | * * 1 |z EFHLAILEET v v— |[WASHER, WAVE 8
41 |34025-B * | % * 1 [#HE EFHLA TV y—(2) |WASHER, PLAIN L8
42 |60166 * | * * 1 |$8z (i PRESSER LIFTER BAR
43 11430 * | * * 1 |3z EFHEEEY LEVER GRIP
44 |60379C * | * * 1 |BRLE T8GR KNEE LIFTER SHAFT ASSY
45 |60379 * | * * 1 |BRETés KNEE LIFTER SHAFT
46 |BS16290 * | * * 1 |BLEFEE NEEDLE ROLLER, 4X19.8
47 |28208 * | * * 1 |EY EFElhk Adf RETAINING RING, E10
48 |60381 x| * * 1 [BRLTFB(TF) KNEE LIFTER ARM, D
49 (34323 x| * * 1 |EY EFBR(T)&ERL BOLT, SOCKET M5X0.8 L=18
50 |30804 o * 1 |EY EFBR(T) v NUT, M6
51 |60159 * | * * 1 ||z EFEY NEEDLE ROLLER, 5X29.8
52 |30804 * | * * 2 [BRIAH A AVYILFvk NUT, M6

_1 2._




1%Y 8% /Feed mechanism

>43

._13_




1E Y EH{%/Feed mechanism

A 17}
NO. | BEES olb_ . o|mm X DESGRIPTION
Jodl5a99
nagzras
PARTS NO.IF? ¥IT ¥¢ 8% & | QTY
1 |60186 * | * * 1 [EYHEESHT A VIL(E) FEED ADJUSTING DIAL, U
2 |BS38284 * | * * 1 [FEYSHERC ADJUSTING SCREW
3 [10812 * | * # 1 [F4¥)LiEfal SCREW, SM3/16X28 L=19
4 |B142746 * | * * 1 |54V ILTuS v— SUPPORT PLATE
5 |18420 * | * * 1 oYy O RING, 10
6 |B145502 * | * * 1 |44 ¥FILEY POSITIONING PIN
7 |B100328 * | * * 1 |FAvILERTY Y SPRING, COMPRESSION
8 |60187 - | - * 1 [FEYERES A VIL(F) FEED ADJUSTING DIAL, D
9 |BS38284 = | = * 1 |EYEHERC ADJUSTING SCREW
10 |10812 -1 - * 1 |[F4¥ILIE SCREW, SM3/16X28 L=19
11 |B142746 - | - * 1 [FAVY LTy e— SUPPORT PLATE
12 |18420 -1 - * 1 |y 0 RING, 11
13 |B145502 - - * 1 [FA4VILEY POSITIONING PIN
14 |B100328 -] - * 1 | FAYIEZRTYY SPRING, COMPRESSION
15 60192 ol * 1 |ZEYRE A —E) CYLINDER ASSY
16 |60192-01 -1 - * 1 | EVERE YT — CYLINDER
17 |60192-02 | - | - * 1 |f#F JOINT
18 |60192-03 | - | - * 1 | ALy — SILENCER
19 {60198 - - * 1 |PCRT7—Fa1—7 AIR TUBE, 4X2.5X690L
20 |31021 -1 - * 2 |EYREESH YA —1E BOLT, SOCKET M6X1.0 L=16
21 |28578 - - * 2 |BYREEHF—T vy r— |WASHER, SPRING 2-6
22 |28058 =1 = * 1 |FEYRE 5 —KiERC BOLT, SOCKET M6X1.0 L=12
23 |30804 -1 - * 1 [FEYFASHY S —F vk NUT, 3 M6
24 160191 * | * * 1 [ZYHATH) 5 —IR SETTING PLATE, PC-CYLINDER
25 [18065 * | * * 4 |FEYFRE IS HRIE BOLT, SOCKET M5X0.8 L=14
26 190625 * | % * 4 |FYREB YT kT v — |WASHER, SPRING 2-5
27 |60340C * | *x * 1 |1wh oS —tyh BACK CYLINDER ASSY
28 |60346C * | % * 1 [BEL—ILEEL) GUIDE RAIL ASSY, L
29 |60346C * | * * 1 |BEL—ILER) GUIDE RAIL ASSY, R
30 |27177 * | * * 4 |BEL—ILLE BOLT, SOCKET M5X0.8 L=16
31 |90625 * | % ® 4 |1BEL—NLIETYv— WASHER, SPRING 2-5
32 |60347 * | * * 1 YA —ABEEY . NEEDLE ROLLER, 7X22.4
34 60350 * | * * 1 |1\wo T —EREY CYLINDER GUIDE PIN, B
35 |60230 * | * * 1 |EBERERTYY SPRING
36 |60213 - * | % A+ 1 |[N\wh S —FERE IR SET SCREW, SOCKET (FT) M10X1.5 L=10
37 |60341 * | % * 1 S99 8 —F 4L —Iu(#)  |OIL SEAL (BACK)
38 (60212 * | * * 1 |1Swssyu s —F A IL— LB |OIL SEAL (FRONT)
39 |60188 * | * * 1 |EYEEESE FEED ADJUSTMENT ARM
40 |60189 * | * * 1 | EYREERE PIN
41 (27172 * | * * 1 | EVHEEEE 1L SET SCREW. SOCKET (FT) M6X1.0 L=8
42 160190 * | * * 1 [EYHAESBRAT Y SPRING
43 160194C * | * * 1 | EYVRES=5FEEE) FEED ADJUSTING LEVER ASSY
44 160194 * | * * 1 |EVREESE FEED ADJUSTING LEVER
45 160195 * | * * 1 | RYEREESFEEY NEEDLE ROLLER, 6X25
46 [60115 o * 1 |EYREERE LINK PIN, 8
47 118028 * | * * 2 |FEYTAEELHFEE AL SET SCREW, SOCKET (CP) M5X0.8 L=5
48 37008 * | * * 1 |EYSRESESERDHHL SCREW, M5X0.8 L=25
49 60196 * | * * 1 | FEYEREERS FEED ADJUSTING CONNECTION
50 |60348 * | % * 1 [\us oS —12 5% CONNECTING BLOCK, B-CYLINDER
51 |60351 * | * * 1 |1R\wo o8 —125F1E BOLT, M6X1.0 L=25
52 160349 * | * * 1 |y —=5FEE 4l |PIN SCREW, M6X1.0
53 160342 * | * * (BN VAT, AW o Sl Wis ) SPRING

_‘I 4_




HZz FIFBY{% /Presser foot lifter mechanism

S <(-8BLC-BTFL-CD-DS>
= —288LC—BTFL—GD—DS>‘

<-8BL/-28BL>

<-8BLC/-28BLC>
46—
q 45
(<L) ‘\I‘ ~ e
d’ &

_‘I 5_




X _EITE81%/Presser foot lifter mechanism

L2 »

NO. | HEES e S% DESGRIPTION
] (& ! A R A
ol ol
PARTS NO.|? 9T e 8 ¥ &|aTY

1 160120 * | % * 1| B F e EnEm A% )L (FD) UD-ADJUSTING SHAFT BUSH, F
2 (60081 * | % * 1 | ET=lEaA%L(E) BUSHING, F
3 (60126 * | * * 1 |CDHE AL DIAL, CD
4 60127 * | * * 1 |CDEAVILAL DIAL CAM, CD
5 |60128 * | * * 1 |[CDHEAVILEY DIAL PIN, CD
6 | 1917 * | * * 1 |CDEAYILERT) Y SPRING, A
7 | 1392 * | * * 1 [CDEAYVILERL SET SCREW, (CP) SM11/64X40 L=6.5
8 (60107 * | * * 1 [ETFERERHES SUPPORT PIN
9 (60116 * | * * 1 |[ETFTEVHRERHTE L SET SCREW, SOCKET (CP) M5X0.8 L=8
10 |60098 * | * * 1 | L T=FEHE (8 ADJUSTING BRACKET ASSY, UD
11 {60103 * | ok * 1 | ETFTEHREGE ADJUSTING BRACKET, UD
12 60109 * | * * 1 | L FREAHEHS— ADJUSTING BRACKET COLLAR, UD
13 (30066 * | * * 1 | EFEHRTEHS—1ERL BOLT, SOCKET M5X0.8 L=12
14 [90625 * | * * 1 | ETFEHEEENS—IET v vy— |WASHER, SPRING 2-5
15 28563 * | * * 1 | ETFTEHEBER by I— BOLT, SOCKET M5X0.8 L=8
16 |90625 * | * * 1 | ZRbyS—T v p— WASHER, SPRING 2-5
17 |60114 * | * * 2 |FREiEY 2B LINK ASSY, B
18 60115 * | * * 2 |FREEY 2B LINK PIN, B
19 127170 * | % * 2 |HEEY92BEIE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 (60099 * [ *® * 1 |z EThLA INNER PRESSER CAM, UD
21 |27172 * | % * 2 |hiBZ ETFALIE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 |60101 * | % * 1 PRz ETFOVE INNER PRESSER ROD, UD
23 160100 * | * * 1 [PRAETFTOYERFTYLY NEEDLE BEARING
24 |60113 * | * * 1 |FAFgEYL 5 LINK, A
25 |60102 * | % * 1 | FOoukEy ROD PIN, US
26 |60083 * | * * 1 |5 F CONNECTING LEVER
27 34323 * | * * 1 |EEESsEHESRC BOLT, SOCKET M5X0.8 L=18
28 |60084 * | % * 1 |H#i=oFEE PIN
29 27170 * | *x * 2 | ETFEHREGSL SET SCREW, SOCKET (CP) M5X0.8 L=6
30 |60106 * | * * 2 | L TFEREE#HHT— COLLAR, UD ADJUST-SHAFT
31 [18028 * | % * 2 | L TFEHREEHAS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 |60129 * | * * 1 |CD#EHEZHFEED CONNECTING LEVER ASSY, CD
33 |60129-01 * | % * 1 |CDEHESFE CONNECTING LEVER, CD
34 |60129-0 * | * * 1 |CDE#HEEHFEE PIN, CD
35 |28076 - * | * E 1 |CD#EfEZHdFERDHIL BOLT, SOCKET M6X1.0 L=18
36 |60122 % | * % 1 B2 ETEHEEH ADJUSTING SHAFT, UD
37 |60117 * | * * 1 | Ay — SR SUPPORT PLATE, STOPPER
38 |31092 * | * * 2 | AbyA—iR 2t BOLT, SOCKET M4X0.7 L=12
39 |31208 * | * 2 |27y r— WASHER, SPRING 2-4
40 {17059 * | * * 1 | RTYTZHRL SUPPORT SCREW M5X0.8 L=10
41 |60077 * | * * 1 |[ETFEU#RAEL7TILE FELT, PRESSER ADJUSTING PLATE
42 (60130 * | *x * 1 [CDSP#HIHERL SPRING HOOK
43 |60152 % | * * 1 |CDSP#E LT vk NUT, M8
44 (60125 -] - * 1 [CDARTY S B SPRING, B
45 160502 x| * = 1 |CDRFY5C SPRING, C
46 |18349 * | * = 2 [CDYYuA—ib7ug BOLT, SOCKET M3X6

_1 6_.




R

B _+HEEB{Z (-CD)/Alternating presser foot lifter mechanism(-CD)




k4

X H F FEERF(-CD)/Alternating presser foot lifter mechanism (-CD)

4 w
NO. | mEEe olE_  &lus RES DESCRIPTION
do 35599
ol e
PARTS NO.[T T S * 6 9 &{QTY
1 38136 ) * 1 |mFoat—2—1k SET SCREW, SOCKET (CP) M4X0.7 L=4
2 160124 -1 - * 1 |RTFoat—2—H—7 1Y% POTENTIOMETER ASSY
3 60132 = = * 1 |RFo i ai—2—EitiR SETTING PLATE, POT-METER
4 (60204 - | - * 1 |[RFoat—a—E iRt BOLT, SOCKET M4X0.7 L=6
5 [31207 - - * 1 |RTFoiai—2—E iRt 792 +{WASHER, PLAIN M 4
6 [60123 - | - * 1 |CDI YA —(FR) CYLINDER ASSY
7 160123-01 - | - * 1 |CDIY T — CYLINDER
8 |60123-02 | - | - * Ik ES JOINT
9 |60123-03 | - | - * 1 |HALY— SILENCER
10 |60123-04 | - | - * 2 |lcDYY A —ik BOLT, SOCKET M3X0.5 L=45
11 |60121 -] - * 1 |cDV T —RATF7—F1—7 AIR TUBE, 4X2.5X850L
12 |60131 -] - * 1 |[—WFvoiL KNUCKLE
13 |38975-03 -1 - * 1 |axo%5h:3—3P) CONNECTOR COVER (3P)
14 (38976-08 | - | - * 1 |3axo43P) CONNECTOR (3P)
15 |30187 -l - * 3 |axv3Ey PIN CONTACT
16 |60542C -1 - * 1 |RFooat—a—tyk POTENTIOMETER COMPLETE

4991\ 8{%(-BT)/Quick reverse mechanism (-BT)

4 »
w (=} =]
NO.| MRBS " IE}—]\ 5 '8 e mf DESCRIPTION
| (& J| PO B
adzOZ7og
PARTS NO.[? SI? ¥l 68 ¥ &|QTY
1 [60207 -1 - * 1 |BTEE (F8) CYLINDER CONNECTION ASSY
2 |B100511 -1 - * LI VAT 1 DA :: B 10 SCREW, SM4.76X32 L=6.5
3 |B149094 - | - * 1 |BTE&EHS- STUD, ;S-LEVER
4 |BS01304 -| - * 1 |BTEFEFHDHHRC SCREW, SM6.35X28 L=18
5 |B149095 _ * 1 |BTEEES WASHER, PLAIN 6
6 [60205 - | - * 1 BT UA—(EH) CYLINDER ASSY
7 |60205-01 - - * 1 BT A — CYLINDER
8 |60192-02 | - | - * 1 (@ JOINT
9 |60123-03 - | - * 1 ALy — SILENCER
10 |60202 -1 - * 1 |[BTHZ7—Fa1—7 AIR TUBE, 4X2.5X720L
11 160206 -1 - * 1 BT S —E{THR SETTING PLATE, CYLINDER
12 35034 - - * 2 |IBT YA —1k BOLT, SOCKET M6X1.0 L=20
13 |28578 - | - * 2 |IBTA—1lt Tyl v— WASHER, SPRING 2-6
14 |60209 - | - * 1 |ZWiFvo KNUCKLE
15 |30804 -1 * 1 |[ZWHusIL+vbk NUT, 3 M6
16 (18065 = * 3 |BT U A —H4HiRIE BOLT, SOCKET M5X0.8 L=14
17 |90625 -1 - * 3 |IBTL U —2iE D wi v— WASHER, SPRING 2-5
18 (30715 -] - * 1 |ZluFyo ey COUPLING PIN
19 | 4839 ] = * 2 | ZliuonE kg RETAINING RING, E4

__1 8_




+3XYRS{% /Upper feed mechanism

— 35

_‘I 9_




E3EXYBH{%/Upper feed mechanism

A n
NO. | BRES olf_ L alme L DESCRIPTION
JoJbe 99
DEmgzrad
PARTS NO.[T 9P |26 ¥ & ]| QTYy
1 160081 * | * * 1 |EshA%L (Fif) BUSHING, F
2 160082 * | * * 1 |HEEh AL ($8) BUSHING, B
3 [60106 * | * * 2 |H#EEHS— COLLAR, UD ADJUST-SHAFT
4 (18028 * | ok * 2 |[HEEHS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5
5 160078 * | % * 1 |HEghRAR D SPONGE
6 |60080C * | * * 1 |1EEh(48) SHAFT ASSY
7 |60080 * | % * 1 |8 SHAFT
8 (31092 * | * * 1 |HE#EFERl BOLT, SOCKET M4X0.7 L=12
9 |B104450 * | * * 1 |HE#ET Lis RUBBER CAP, 8
10 |60057 * | * * 1 |&EHE CONNECTING PIN
11 160528 * | * * 1 sk OIL WICK, 4X4X235L
12 60068 * | * * 1 |Fa—THAE(A) TUBE GUIDE
13 |60064 * | % * 1 |Fa—THAFLL BOLT, SOCKET M3X0.5 L=5
14 |60066 o * 1 |g LEATHER
15 18349 * | * * 1 |gik BOLT, SOCKET M3X0.5 L=6
16 |60483 * | * * 1 |z Ty r— WASHER, SQUARE 10X12X1
17 |60065 * | % * 1 |E-XEHE CONNECTION
18 |60059 * | % * 1 |ExiEm STOPPER CLAW
19 |60060 * | % * 1 |IRESIR PRESSER CONNECTION PLATE
20 |60056 * | * * 1 |z EES PRESSER BAR CONNECTION
21 |60059 * | * * 1 |E2 ik STOPPER CLAW
22 |60064 * | * * 1 |E ikt BOLT, SOCKET M3X0.5 L=5
23 |60056 * | % * 1 [HAEEEE PRESSER BAR CONNECTION
24 160059 % | * * 2 |EvEm STOPPER CLAW
25 |60064 x| * * 1 |E bk BOLT, SOCKET M3X0.5 L=5
26 |60057 % | * * 3 |HAEELZEE CONNECTING PIN
27 |60058 * | % * 3 R EESEVMS OIL WICK, 2X2X50L
28 |60094 x| * * 1 |BEsmE=——n (T OIL TUBE, 5X3X75L
29 |BS51277 x| % * 2 |#ETILE FELT
30 |BS51803 * | *x * 1 |k FELT
31 |60079 * | * * 1 |#dhT Lt B RUBBER CAP
32 |60086 * | * *® 1 |[HB#EmS OIL WICK, 2X2X80L
33 60096 * | * # 1 |fdh b E&#HE OIL WICK, 2X2X20L
34 (60063 * | ok * 1 |IRh I EE SHAFT, SLIDE BLOCK
35 (60050 - * | * * 1 |z VIBRATING PRESSER BAR
36 |60062 * | *x * 1 {RhitAE GUIDE SLIDE BLOCK
37 |8145-03 * | *x # 2 |IEhitfaE&#IEHER RETAINING RING, EXTERNAL 4
38 |60061 * | * * 1 |[HEhibiR STEADY PLATE
39 |37136 * | % * 2 |RhibiRik SCREW, M5X0.8 L=10

._20_




